

Peel ply



PRODUCT CODE: PEEL PLY RS & RST TAPES				
Test Conducted	TEST RESULT		Passed: Yes/No	
Raw Material	Nylon66 strength ≥18.5N		Yes	
Warp density /cm	17.00		Yes	
Weft density /cm	17.00		Yes	
Area weight (g/m2)	83.00		Yes	
Temperature resistance/°C	180.00		Yes	
Tensile strength (N/cm)	315.00		Yes	
Purity (%)	>99%		Yes	
Width (mm)	As required		Yes	
Solvent	Does not contain any solvents			
Note	Red pilot yarns in the length direction for identification of the peel ply			
Test Conditions	Test Temperature	22°C	Relative Humidity	55%
Test Conclusions	Conformed to above specifications.		Passed all above requirements.	

Importers and Distributors:



3 Civil Place, Albany
Ph: 09 476 1377

www.fibreglass-supplies.com